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Installation Guide for Sliding Counter Top

KB001-1200mm

© IMPORTANT
Before You Start

= —

Linear Rail kit x 2 jointing plate x 2 M8 Nut x 8
\ —
M8 x 80 Hex

countersunk screw x 8  4.8mm phillip self-tapping screw x 12

B Sliding countertop assembly

jointing plate

Linear Rail kit

B Boring pattern of cabinet top
1200mm boring pattern

Hole diameter : 8.5mm to 9mm  Counter top cabinet body dimension

Hole Qty: 8
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B Installing linear rail kits and linkage bars

Using M5 x 35mm Hex round head screw

Completing the frame by
put rail kits and bars
together




{3 REPON Installation Guide for Sliding Counter Top
KB001-1200mm

B Boring pattern of cabinet top

B Fix the countertop frame onto the island cabinet top

Using M8 x 80
Hex countersunk screws with M8 Nuts

Secure the countertop
cover with 4.8mm self
tapping screws

Push the countertop to
fully extended position

B Prepare the countertop cover M Installation completed

1200mm countertop cover dimension
board dimension : 18mm R
Countertop inner height : 72mm
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{3 REPON Installation Guide for Sliding Counter Top
KB001-1600mm

© IMPORTANT

Before You Start B Boring pattern of cabinet top

1600mm boring pattern

Hole diameter : 8.5mm to 9mm  Counter top cabinet body dimension
Hole Qty: 16

1600143

Linear Rail kit x 2 Linkage bar x 2
(||} i
M8 x 80 Hex M5 x 35mm 4.8mm phillip ]
countersunk screw x 16 Hex round head self-tapping
screw x 4 screw x 10
Bl Sliding countertop assembly B Installing linear rail kits and linkage bars
Linear Rail kit Using M5 x 35mm
Linkage bar @Hex round head screw

= @

Linear Rail kit Completing the frame by

\ put rail kits and bars
qﬂ"ﬂ together
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KB001-1600mm

B Fix the countertop frame onto the island cabinet top B Boring pattern of cabinet top

Using M8 x 80
Hex countersunk screws with M8 Nuts ‘

Secure the countertop
cover with 4.8mm
self tapping screws

Push the countertop to
fully extended position

B Prepare the countertop cover M Installation completed

1600mm countertop cover dimension
board dimension : 18mm R

Countertop inner height : 72mm “
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Installation Guide for Sliding Counter Top

KB001-2000mm

© IMPORTANT

Before You Start

Linear Rail kit x 2 Linkage bar x 2 M8 Nut x 16

20N

M8 x 80 Hex M5 x 35mm 4.8mm phillip
countersunk screw x 16 Hex round head self-tapping
screw x 4 screw x 12
Bl Sliding countertop assembly
Linear Rail kit

Linkage bar

Linear Rail kit

%

B Boring pattern of cabinet top

2000mm boring pattern
Hole diameter : 8.5mm to 9mm  Counter top cabinet body dimension

Hole Qty: 16
341 100 100 341 2000£53
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B Installing linear rail kits and linkage bars

Using M5 x 35mm
Hex round head screws

Completing the frame by
put rail kits and bars
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KB001-2000mm
-]

B Fix the countertop frame onto the island cabinet top B Boring pattern of cabinet top

Using M8 x 80
Hex countersunk screws with M8 Nuts

Push the countertop to

Secure the countertop
|- fully extended position cover with 4.8mm

L self tapping screws
B Prepare the countertop cover

B Installation completed

1600mm countertop cover dimension
board dimension : 18mm
Countertop inner height : 72mm
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{3 REPON Installation Guide for Sliding Counter Top
KB001-2400mm

© IMPORTANT

Before You Start B Boring pattern of cabinet top

2400mm boring pattern

Hole diameter : 8.5mm to 9mm  Counter top cabinet body dimension
Hole Qty: 24

2400+ 53
Linear Rail kit x 2 Linear Rail kit - M x 1 Linkage barx 4

1000+%3

\ By,

M8 Nut x 24 M8 x 80 Hex M5 x 35mm 4.8mm phillip
countersunk Hex round head  self-tapping
screw x 24 screw x 8 screw X 12
M Sliding countertop assembly . I B Installing linear rail kits and linkage bars
_ Linear Rail kit

Using M5 x 35mm
@ Hex round head screws

Completing the frame by
put rail kits and bars
together

Linear Rail kit
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KB001-2400mm
-]

B Fix the countertop frame onto the island cabinet top

B Boring pattern of cabinet top

Using M8 x 80

Hex countersunk screws n\a;vi]‘qh I]VIS Nuts
A ];
_I IR0t

I
g 1

Push the countertop to Secure the countertop
fully extended position cover with 4.8mm

self tapping screws
B Prepare the countertop cover

B Installation completed

2400mm countertop cover dimension
board dimension : 18mm
Countertop inner height : 72mm
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KB001-2800mm

© IMPORTANT

Before You Start B Boring pattern of cabinet top

2800mm boring pattern
Hole diameter : 8.5mm to 9mm  Counter top cabinet body dimension

—_— Hole Qty: 24

Linear Rail kit x 2 Linear Rail kit - M x 1 Linkage bar x4

\ @— )Y

2800113
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M8 Nut x 24 M8 x 80 Hex M5 x 35mm 4.8mm phillip
countersunk Hex round head  self-tapping
screw x 24 screw x 8 screw X 12
Bl Sliding countertop assembly B Installing linear rail kits and linkage bars

Linear Rail kit Using M5 x 35mm
Hex round head screws

Completing the frame by
put rail kits and bars
together

Linear Rail kit
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KB001-2800mm

B Fix the countertop frame onto the island cabinet top B Boring pattern of cabinet top

Using M8 x 80
Hex countersunk screws with M8 Nuts

Secure the countertop
cover with 4.8mm
self tapping screws

Push the countertop to
fully extended position

B Installation completed

2800mm countertop cover dimension

board dimension : 18mm
Countertop inner height : 72mm

276443

964153




